
 

 

Appendix E 
 

Water Treatment Plant User Requirement 
Specification 



THE CITY OF WINNIPEG  
WATER TREATMENT 
PLANT 

USER REQUIREMENT 
SPECIFICATION – Revision 4 

  

 Project No. 79538–02 

March 26, 2010  



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 1 of 272 

 

 
 
 
 
 
 
 
    
 
 
 
 
 
 
 
 
 

WINNIPEG WTP 
USER REQUIREMENT SPECIFICATION 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
  



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

[...]
3.31 Overflows and Drainage.............................................................................................. 232 
3.32 Water Quality .............................................................................................................. 245 
3.33 Process Potable Water Booster Pumps ....................................................................... 254 
3.34 Standby Generators .................................................................................................... 255 
3.35 Building Services Control System Monitoring .............................................................. 255 



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 6 of 272 

 

4. Start-up and Shutdown ............................................................................................. 256 

4.1 Water Treatment Works Start-up and Shutdown ......................................................... 256 

Appendix 1 – Standard Control Functionality ..................................................................... 258 

Appendix 2 – System Architecture Drawings ..................................................................... 259 

Appendix 3 – LOX Storage & Vaporisation  (Refer to O&M Manuals) ............................... 260 

Appendix 4 – Sludge Polymer and Filtered Aid Polymer Process Diagrams.................... 261 

Appendix 5 – Sodium Hypochlorite Generation System Process Diagrams .................... 266 

Appendix 6 – Ozone Generation and Dosing ...................................................................... 270 

Appendix 7 – Standby Power Generator Systems .............................................................. 271 

Appendix 8 – Initial Settings ................................................................................................ 272 

 



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 7 of 272 

 

1. Glossary 
NB. The following terms are intended for general information and may not apply specifically to particular 
projects in all cases. 

Assist operation: Plant and equipment that shall automatically start in conjunction with the duty 
equipment 

AS: Air Scour 

ASDS: Alarm Summary Display System 

Automatic Control: In ‘Automatic’ the equipment shall run in accordance with instructions from the PLC 
or automatic control system 

Available: Plant is capable of operating if required 

Banner Line: Top three lines of the ASDS shown at the bottom part of most mimics 

BAC: Biological Activated Carbon 

BWS: Backwash Water Supply 

BWW: Backwash Wastewater 

CBHL: Clean Bed Headloss 

Cleared: An alarm state that has returned to the normal or ‘healthy’ state 

C-O-H: Computer-Off-Hand 

Control Mode: Remote manual, local manual or automatic control 

DAF: Dissolved Air Flotation 

Database:  Part of the SCADA software where the parameters of the SCADA tag names are 
held. The database shall include Tag name, Description, Analogue ranges and 
engineering units etc. 

DBPS: Deacon Booster Pumping Station 

Disable: Prevent the automatic control of plant or process 

Duty operation: Plant and equipment that is selected to operate as priority 

Emergency Stop: Hardwired device arranged to bring plant and equipment to a safe condition as 
quickly as possible 

Enable: Allow the automatic control of plant or process 



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 8 of 272 

 

ETSW: Extended Terminal Sub-fluidization Wash 

Fault: Individual equipment tripped conditions combined to form a single signal 

FDS: Functional Design Specification 

Field: Located in close proximity to plant or equipment 

FIN: Filter Influent 

Flags: A digital bit in the PLC software, which can have either, the value 1 'ON', or 0 'OFF' 

FW: Filtered Water 

FTR: Filter-to-Recycle 

GAC: Granular Active Carbon 

Group Alarm: A single alarm formed by a number of separate alarms 

HMI: Human Machine Interface - A device through which the Operator can monitor plant 
status and adjust parameters in the PLC 

HMI/SCADA Set Points: Set points and parameters that can be altered by the Operator via appropriate 
keystrokes at the HMI or SCADA 

ICA: Instrumentation, Control and Automation - relate to control equipment including 
PLC’s and associated hardware, instrumentation etc. 

Icon: A miniature picture on the SCADA mimic symbolising a function, or action of the 
SCADA system. Icons usually have an action, which is activated by 'clicking onto' 
the Icon using the mouse or via a Function Key 

Inhibit: A signal, which is required to ‘Disable’ 

Interlocks: Inhibit/enable signals related to process conditions in plant or systems 

I/O: Inputs/Outputs - hardware associated with the PLC 

Isolated: The plant or equipment has been disconnected from the electrical supply 

LCS: Local Control Station 

Latched: A condition following tripped or fault conditions that requires a Reset to resume 
operation 

Local: Located in close proximity to plant or equipment 

Logged: Analogue, digital and alarm state information which is stored for future evaluation 



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 9 of 272 

 

Local Manual Control: Control of plant using pushbuttons, switches etc. 

MCC: Motor Control Centre 

Mimic: Graphical image displayed on the HMI or SCADA 

NOM: Natural Organic Matter 

NTU: Nephelometric Turbidity Units 

O-C-C: Open-Close-Computer 

OF: Overflow 

Out of Range: The field instrument signal output is less than 3.5 mA or greater than 20.5 mA 

Packaged Plant: Stand alone groups of equipment, which, apart from a small number of supervisory 
control and monitoring I/O, are self, contained. Normal control of package 
elements is by the package control panel 

PCS Plant Control System 

PCV: Pump Control Valves 

PDV: Pump Discharge Valves 

Permissive: A signal that is required to ‘Enable’ 

PID Control: Proportional Integral and Derivative Control 

P&ID: Piping and Instrumentation Diagram 

PLC: Programmable Logic Controller 

PLC Adjustable  Set points and parameters within the PLC that requires connection of a suitable 
programming device to facilitate alteration 

RWPS: Raw Water Pump Station 

Remote: Not at the location of Plant or Equipment 

Remote Manual Control: Control manually carried out at SCADA 

Reset: Action taken to reinstate control following tripped or fault conditions 

Register: A specific area of PLC memory, where data can be stored 

SCADA: Supervisory Control and Data Acquisition 



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 10 of 272 

 

Service In service, the plant or equipment is functioning as part of the operating plant. 

 Out of service, the plant or equipment is withdrawn from normal operation because 
of a fault or operator intervention 

Standby operation: Plant and equipment that shall automatically start if the duty equipment is 
unavailable 

If duty equipment is unavailable due to the actuation of an Emergency Stop 
pushbutton it may be determined that for safety or for process reasons the standby 
equipment should not start 

Set point A desired process condition such as a required dose rate entered into the control 
system either automatically or by the engineer/ operator 

T&O: Taste and Odour 

Tag name: A unique Alpha-Numeric name given to each point in the SCADA database used in 
the configuration of the SCADA system 

Track: The PLC shall monitor a specific signal/register and set the value of a different 
signal/register to the monitored value 

Tripped: A condition is present which has tripped the equipment e.g. overload, over-
temperature, low flow and requires a reset 

TSET: Thickened Sludge Equalization Tanks 

TSS Total Suspended Solids 

UFRV: Unit Filter Run Volume 

User: General description for the Person or Group of people who shall use the 
completed system also referred to as the Client 

 Different levels of user shall be defined typically as engineer and operator, the 
operator having less access to the system than the engineer 

VFD: Variable Frequency Drive 

VSD: Variable Speed Drive 

WRT: Washwater Recovery Tanks 

WTP Water Treatment Plant 



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 11 of 272 

 

2. Introduction 
2.1 Plant Overview 

The Winnipeg WTP is designed to produce between 200 and 418 ML/d of potable water. The raw water to the 
works is supplied from Shoal Lake in Ontario via the existing aqueduct and the storage cells at Deacon 
Reservoir. 

The plant consists of the following treatment stages: 

1. A raw water pumping station consisting of four variable speed vertical turbine pumps. 
2. Sulphuric acid pH correction and ferric sulphate coagulant addition in two parallel flash mixer streams. 
3. An equal flow split to the clarification plant comprising of eight parallel streams of flocculation and 

dissolved air flotation.  
4. A recycle water saturation system comprising of compressors, saturation vessels and recycle pumps. 
5. Collection of DAF float into four sumps. 
6. Two Ozone contactors with hydrogen peroxide and sodium bisulphite dosing. 
7. A three train ozone gas generation plant. 
8. Mixing chamber before filter inlet channel with filter aid polymer dosing. 
9. An equal flow split to eight BAC filters. 
10. Two clean backwash water tanks.  
11. A flow split to the filtered water chamber which feeds the chlorine contact tanks. Sodium hypochlorite is 

dosed before the contact tank. 
12. Sodium hypochlorite and ammonia for disinfection and sodium hydroxide dosing for pH correction in a 

flash mixer stream. 
13. Storage of treated water in a two cell Clearwell. 
14. Distribution to City in town reservoirs with five pumps in DBPS. 
15. UV treatment of water in DBPS. 
16. Collection of backwash water, into four washwater recovery tanks. 
17. Dosing and mixing of polymer into a flocculation chamber. 
18. Thickening of dirty backwash water in two gravity thickeners. 
19. Collection of sludge from thickeners and DAF float sumps into thickened sludge equalization tanks. Sludge 

is pumped to de-watering freeze thaw ponds. 
20. Supernatent from thickeners collected in supernatant pump station and pumped back to Deacon 

Reservoirs as recycled water. 
21. Chemical makeup and dosing facilities for pH correction (sulphuric acid and sodium hydroxide), 

coagulation (ferric sulphate), disinfection/oxidation (ozone gas, sodium hypochlorite and ammonia), 
thickening (polyelectrolyte), advanced oxidisation(hydrogen peroxide) and ozone quenching (hydrogen 
peroxide and sodium bisulphite). 

22. Chemical delivery by either railcar or truck. 

  



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 12 of 272 

 

2.2 Control System Overview  
2.2.1 General 

An overview of the PLC/SCADA control system is shown on the following drawing numbers: 

WH-A0100 
WH-A0102 
WH-A0103 
WH-A0104 
WH-A0105 
WH-A0106 

These drawings show all the PLC processors and racks associated with the control system along with the 
network servers, patch panels, interconnecting wiring etc. 

Some of the PLC’S have been programmed as part of a pre-purchased package but these systems shall still be 
described in this document  

2.2.2 UPS 

Several UPS’s around the plant shall provide backup electrical power to the following equipment. 

 PLC/SCADA system including network patch panels and switches 

 24 VDC power supplies in panels  

 110 VAC instrumentation.  

2.2.3 Modes of Control 

All plant drives are provided with CPU/Off/Hand selection on the MCC drive starter doors or local to the drive. 

The control system shall allow three modes of control for each plant item; these being: 

 Automatic 

 Remote Manual 

 Local Control 

In “automatic” mode, the PLC shall control the particular plant equipment based on the associated control logic 
and requirements 

In “remote manual” mode the plant equipment shall be individually manually controlled at the SCADA system, 
via the respective PLC. In this mode, drives can be started/ stopped manually as required. 

“Local manual control” of each individual drive shall be available via local controls on the individual motor starter 
compartment door. When operated in the local manual control mode all hardwired interlocks shall remain 
operative. 



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 13 of 272 

 

2.3 User Requirement Specification Format 

This document shall be the source document for the control basis of all plant and equipment at the City of 
Winnipeg WTP.  

Section 3 details the functionality for individual plant items and shall be complemented by the Standard Control 
Functionality contained within Appendix 1. Alarms and status points which are described in the Standard Control 
and Functionality specification are generally not listed again in Section 3 of this document. The functionality 
detailed in Appendix 1 shall be implemented wherever applicable unless specifically detailed otherwise within 
Section 3. The tables contained at the beginning of each section only show the main items of plant, for instance 
they do not show hand operated valves unless these are monitored by limit switches. 

Section 4 details the sequencing of plant start-up and shutdown whilst Section 5 specifies the basis of the 
control system design. 

Package Plant control philosophies are appended together with System Architecture drawings. 



Project No: 79538 Client: City of Winnipeg 
Project Name: City of Winnipeg Water Treatment 

Program 
Doc No:  

Document Title: User Requirement Specification Rev 04 
 

User requirement spec-R4-WORKING.docx 

25 March 2010 
Page 14 of 272 

 

3. Control Description 
3.1 Raw Water Pumping Station 
3.1.1 Documentation 

WI-P001 P&ID Inlet Works and Raw Water Pumping 
WI-P002 P&ID Inlet Works and Raw Water Pumping 
WI-P003 P&ID Inlet Works and Raw Water Pumping 
WI-P004 P&ID Inlet Works and Raw Water Pumping 

3.1.2 Plant and Instruments 

Tag Description  

SLG-I000 Raw Water Pumping Station Dividing Wall Sluice Gate  

LT-I000A Raw Water Pumping Station Level Transmitter  

LT-I000C Raw Water Pumping Station Level Transmitter  

HV-I001C Raw Water Pump P-I001A Outlet Valve  

HV-I002C Raw Water Pump P-I002A Outlet Valve   

FV-I000A Raw Water Pumping Station Inlet Valve  

P-I001A Raw Water Pump 1  

P-I002A Raw Water Pump 2  

LT-I000B Raw Water Pumping Station Level Transmitter  

LT-I000D Raw Water Pumping Station Level Transmitter  

HV-I003C Raw Water Pump P-I003A Outlet Valve  

HV-I004C Raw Water Pump P-I004A Outlet Valve  

FV-I000B Raw Water Pumping Station Inlet Valve  

P-I003A Raw Water Pump 3  

P-I004A Raw Water Pump 4  

3.1.3 General Operation 

It is desirable to operate the WTP works as near to the average daily demand as practicable in order to minimise 